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OLGU

YURT DISINDA YASAM
44 YASINDA, 10 YIL ONCE HIV TANISI

5 YIL SURE iLE ANTIRETROVIRAL
BEKAR, TEDAVI

ERKEK, ( Zidovudin, Lamjvud.in R’itonavir) |
SON 6 AYDIR TURKIYE'DE BASKA BIiR

HALSIZLIK MERKEZDE ART

Zidovudin(600mg/giin),

YORGUNLUK Lamivudin (300mg/gtin),
Lopinavir/ ritonavir (200/50mg,

ISTAHSIZLIK 2x2/gun)
PROFILAKTIK OLARAK Trimetoprim-
Sulfametoksazol (TMP/SMX)

(80/400mg, 1x1tb/giin)




0Z GECMIS:

HCV TANISI

2 YIL ONCESINE KADAR IV MADDE KULLANIMI
FiZiK BAKI:

PATOLOJiK BULGU YOK

| LABORATUVAR TETKIKLERINDE:

Lokosit:5640/mm? AST: 32 IU/mL
Hemoglobin: 13.5gr/dL ALT: 66 IU/mL
Trombosit: 215000/mm? ALP: 95 IU/mL

GGT:209 IU/mL
LDH: 150 IU/L

BUN:38 mg/dL T.Bil: 0.64 mg/ dL
Kreatinin: 0.93 mg/dL D.Bil: 0.18 mg/dL
Total kolesterol:160 mg/dl T.protein: 7.9 gr/dL
Trigliserid: 84 mg/dL Alb: 4.7 gr/dL

LDL: 110 mg/dl AFP: 4.68 IU/mL

HDL: 33 mg/dL
Protrombin zamani:12.3 sn
INR:1.07




ANA
AMA

ASMA - Tiroid fonksiyon testleri
Anti dsDNA Tiroid otoantikorlari

Anti-LKM




HIV GOSTERGELERI:

HIV RNA: <50kopya/mL
CD4+ T lenfosit sayisi: 877 hiicre/mm

3
SEROLOJiK GOSTERGELER:
Toxoplasma 1gM / 1gG : -/-

Anti CMV IgM / IgG:  -/+
Anti Rubella IgM / IgG: -/+

VDRL /PRP:; - /-




HEPATIT GOSTERGELERI:

HBsAg: ()
Anti-HBs: (-)

Anti-HBc IgG: (-)

Anti-HAV IgG : (+)

AntiHCV : (+)

HCV RNA: 651 311 IU/mL

HCV genotip: 1b




BATIN USG:
Karacigerde cok sayida hemanjiyom
Karaciger biyopsisi kontrendike!!!!

NONINVAZIV GOSTERGELER:

ACTITEST: A1l
FIBROTEST: F3




HIV-HCV KOINFEKSIYONUNDA
KVY ILE ILISKILI FAKTORLER

Beyaz irk \/

Geng yas(<40) \/

Minimal fibroz

Diisiik viicut Kitle indeksi +/

insiilin direncinin olmamasi \/

Alkolik hepatiti ,Hepatik steatoz eslik etmemesi, v
Madde kulllanimi olmamasi

Psikiatrik bozukluk olmamasi

Yiiksek CD4+ Tlenfosit sayisi vV

IL28B genotipi (CC polimorfizm)

Genotip 2,3

Diisiik HCV viral yiikii(<4000001U/mL) 1/



Hastaya (2009) SUT geregi
Peg IFN a2a 180ug/hafta ve Ribavirin1000mg/giin
Endikasyon dis1 tedavi onayi alindi

N4

Zidovudin, lamivudin Y€ lopinavir/ritonavir
TMP/SMX

7 <
CD4>200hucre/mm3 (3 ay suresince) ---TMP-SMX Kkesildi
[lac etkilesimi---- ART degisimi

Tenofovir/emtrisitabin (300mg/200mg,1x1) ve
Lopinovir/ritonavir (200/50mg, 2x2)




Tedavi

oncesi

*HCV RNA 2820 23 negatif negatif negatif
(IU/mL)

ALT (U/L) 41 27 13 15 10
**HIV RNA 387 - negatif negatif negatif
(kopya /mL)

CD4+T 589 - - 680 864
lenfosit

(sayl/mm?3)

*HCV RNA: Real-time PCR (saptama alt siniri: 121U/mL)
**HIV RNA: Abbot real-time PCR (saptama alt siniri: <20kopya /mL)



Tedavi Izlemi ve Yan Etkiler

Hasta uyumu 1y1

Ciddi yan etki yok
[lac doz ayarlamasi yok
Tedavi 48 haftaya tama

Tedaviyle iligkili faktorler:
Hizli virolojik yanit,

Yeterli PeglFN dozu \/

Kiloya ayarli Ribavirin dozu \/

lyi tedavi uyumu +/

Es zamanl Zidovudin, didenozin,

abakavir kullanilmamasi \/




48 HAFTALIK KHC TEDAVI TAMAMLANDIKTAN
24 HAFTA SONRA

HCV RNA: NEGATIF---- KALICI VIROLOJIK YANIT

ALT: 15 U/L,

Actitest: AO,

Fibrotest: F2,

Hastanin takiplerinde HCV RNA negatifligi devam etmekte



HIV/HCYV koinfeksiyonu

HIV pozitif hastalarda KC’e bagl 6limlerin 2/3’tiniit HCV olusturur.
Koinfekte bireylerde hastalik hizli ilerler
HCYV de 10-15 yilda siroza gidis:

koinfeksiyon: %10-15, monoinfeksiyon: %2-6
HIV viral yiik yiiksek ise HCV ye bagh karaciger hasari daha ileri,
mortalite riski yiiksek
Tani: AntiHCV (+) HIV hastalarinin >%80 HCV RNA(+)
Antiretroviral tedavi (ART) ile HCV de %15 spontan klirens

ART ile HCV bagl karaciger iligkili mortalite azalmakta
ART kullanilan ilaglarla etkilesim nedeni ile tedavi gii¢



HCV-HIV Koinfeksiyonunda Tedavi Onceligi nedir???

/CDZL T lenfosit say1s1 <200/mm? ise 6nce ART \

* (D4 T lenfosit sayis1 350-500/mm?3 ise hasta HIV acisindan

asemptomatik olsa bile erken ART onerilir
* (CD4 T lenfosit sayis1 > 500/mm? ise 6nce
HCV tedavisi
¢ Onceden Antiretroviral tedavi alan hastalarda

kombine tedavi

" /

EACS2014




Kronik HCV/HIV Koenfeksiyonu Olan Bireylerin Yonetimi

Kronik HCW/HIW
FibmScan vefya karacifer biyop-
sisi velya
serum gbstergeleri
FOVF1- F2/F3° F4
Genellikle, HG\:.".tﬁdaum HCV tedavisi IFM icermeyen HCW
ertelenebilir R . tedavisi
distndimeli anerilic

Metavir fibroz skomu: FO=fibroz yok, F1= poral fibroz, septa yok, F2=
portal fibroz, az sayida septa, F3=koprilesme fibrozu, F4=siroz.
Fibroz evresini yvillk clarak we tercihen iki ayn yontem ile izleyin. Hizhi
ilerleme varsa tedavi baslamay disbndn.

EACS2014



Table 2. Results from randomized clinical trials investigating the efficacy of pegylated

interferon plus ribavirin in HIV/HCWV-coinfected individuals

Study Regimen SVR (%) SVR (%) Key Points of Study
GT1or4 GT2or3
RIBAVIC PEG-IFN a-2b 17 44 Low-dose RBV
France R 200 mg Toxicity with ddl + RBY
{N=412) HCW RMA at week 4
=460 0000 IU/mL — 100% NPV
Laguno P?’ « higher
Spain R
{N=182) 1 rapy for
fective

AETG P L[] L[] [ (1)
ASO071 R Ribavirin dozu: 15mg/kg/giin olmali feek 12
UsSA 1
{N=133) 2 anemia
APRICOT P . v
International R (genoupten baglmSIZ) Ith advanced
{MN=868)

\ /:"J RM& —
FRESCO FEG-IFN a-2a 35 T2 Weight-based RBY — higher
Spain RBW 1000 — SVR
{(N=389) 1200 mg Mo increase in anemia

Extended (7Z2-week) therapy
not well tolerated

HEPATOLOGY 2014: Management of HCV/HIV coinfection



Genotip 1 KHC-HIV koinfeksiyonu

W4 w12 W24 Wwag Wr2
G2/3 24 weeks
+ HCV-RMA - ’7 therapy®
i G144 » 48 weaks
G211 . therapy
_w HCV-RNA -
> 2log drop.~ G144 AL
- ~ therapy

.h-
Sy

4 HCV-RMA + S HCV-RNA+ m

< 2log drop _,. [FYRYS

Figure 1. Proposed optimal duration of hepatitis C virus (HCV) therapy in HIVIHCV-coinfected
patients treated with pegylated interferon and nbavirin, for GT1 infection only where HCV Pls
are not available (w: week; G: genotype) (modified according to Rockstroh 2009). *In patients
with low baseline viral load (=400,000 1U/1) and minimal liver fibrosis

HEPATOLOGY 2014: Management of HCV/HIV coinfection



JULY 2015 %e‘é JOURNAL OF
OEASL HEPATOLOGY

EASL Recommendations on Treatment of Hepatitis C 2019
SUMMARY



Table 2. Indications for treatment of chronic hepatitis C in 2015: Who should be treated and

when?

Treatment priority

Patient group

Treatment is indicated

Treatment should be priontized

*

Treatment is justified
Treatment can be deferred

Treatment is not recommended

All treatment-naive and treatment-experienced patients with compensated and
decompensated liver disease

Patients with significant fibrosis (F3) or cirrhosis (F4), including decompensated
cirrhosis

Patients with HIV coinfection

Patients with HBY coinfection

Patients with an indication for liver transplantation

Patients with HCV recurrence after liver transplantation

Patients with clinically significant extra-hepatic manifestations

Patients with debilitating fatigue

Individuals at risk of transmitting HCV (active injection drug users, men who have
sex with men with high-risk sexual practices, women of child-bearing age who
wish to get pregnant, haemodialysis patients, incarcerated individuals)

Patients with moderate fibrosis (F2)

Patients with no or mild disease (FO-F1) and none of the above-mentioned extra-
hepatic manifestations

Patients with limited life expectancy due to non-liver related comorbidities




Table 3. Approved HCV drugs in the European Union in 2013.

Product Presentation Posology
PeglFN-u2a Solution for injection containing 180, 135 0r90 ugof  Once weekly subcutaneous injection of 180 pg
PeglFN-02a (or less if dose reduction needed)
PeglFN-u2b Solution for injection containing 50 pg per 0.5 ml of Once weekly subcutaneous injection of 1.5 pg/
PeglFN-02b kg (or less if dose reduction needed)
Ribavirin Capsules containing 200 mg of ribavirin Two capsules in the moring and 3 in the
evening if body weight <75 kg
or

Three capsules in the morning and 3 in the
evening if body weight 273 kg

Sofosbuvir Tablets containing 400 mg of sofosbuvir One tablet once daily (moring)

Simeprevir Capsules containing 150 mg of simeprevir One capsule once daily (moming)

Daclatasvir Tablets containing 30 or 60 mg of daclatasvir One tablet once daily (moming)

Sofosbuvir/ledipasvir Tablets containing 400 mg of sofosbuvirand 90 mg of - One tablet once daily (moming)
ledipasvir

Paritaprevir/ombitasvir/ Tablets containing 75 mg of paritaprevir, 12.5mg of  Two tablets once daily (moming)

rtonavir - | viekirax ombitasvir and 50 mg of ritonavir
w Tablets containing 250 mg of dasabuvir One tablet twice daily (morning and evening)




Table 6. Treatment recommendations for HCV-monoinfected or HCV/HIV coinfected patients
with chronic hepatitis C with compensated (Child-Pugh A) cirrhosis, including treatment-
naive patients and patients who failed on a treatment based on PegIFN-a and ribavirin (RBV)

Patients PeglFN-a, PeglFN-a, Sofosbuvir Sofosbuvir Ritonavir-boosted  Ritonavir-boosted Sofosbuvir Sofosbuvir and
RBY and RBV and and RBY and ledipasvir  paritaprevir, ombit-  paritaprevir, and  and simeprevir daclatasvir
sofosbuvir simeprevir asvir and dasabuvir ombitasvir
Genotype 12 wk with .
1a 12 wk (treat- RBV,or24 ~ 24WKWInRBY
T;gt'gsr':f;rr :;:" '?:’2“; 12 wk with 12 wk with
12 wk 24 v.?k (partial No wic w'r’th RBV MNo RBV, or 24 wk RBV, or 24 wk
Genotype . - -
b or null re- if negative 12 wk with RBV without RBWY without RBV
sponders) predictors of
response
G 12 wk without
enotype 12 wk No 16-20 wk No No No No Wi mihou
2 RBV
Genotype 24 wik with
3 12 wk Mo No MNo MNo No No RBV
12 wk with
12 wk (treat- RBV, or 24
- melnt'”a“'e or ;’;\T'tm’;‘; 12 wk with 12 wk with
e”jwpe 12 Wk zri if’kserz:’n';:l No e w'r’tholrQBV No 24wk with RBY ~ RBV, or 24 wk  RBV, or 24 wk
(P . i without RBY without RBV
or null re- if negative
sponders) predictors of
response
12 wk with
RBVY, or 24
wk without
12 wk with
Genotype 12 Wk No No RBV. or 24 No No No RBV, or 24 wk
S5or6 wk with RBY i
: ) without RBV
if negative
predictors of

response




Table 7. Treatment recommendations for retreatment of HCV-monoinfected or HCV/HIV
coinfected patients with chronic hepatitis C who failed to achieve an SVR on prior antiviral

therapy containing one or several DAA(S).

Failed treatment

Genotype

Sofosbuvir and
ledipaswvir

Ritonavir-boosted
partaprevir, ombitaswir
and dasabuwvir

Ritonavir-boosted
paritaprewvir, and
ombitaswir

Sofosbuvir and
simeprewvir

Sofosbuwvir and
daclataswir

PeglFMN-a, RBW and
either telaprevir or
boceprewir

Sofosbuvir alone,
in combination with
RBW or in combina-
tion with PeglFMN-a

and RBW

PeglFN-a, RBW and
simeprewvir

PeglFMN-a, RBW and
daclatasvir

Sofosbuvir and
simeprevir

Genotype 1

Genotype 1

Genotype 2 or 3

Genotype 4

Genotype 5 or 6

Genotype 1 or 4

Genotype 1

Genotype 2 or 3

Genotype 4

Genotype 5 or 6

Genotype 1 or 4

12 wk with RBW

12 wk with RBY or
24 whk with RBW if
F3 or cirrhosis

12 wk with RBY or
24 wk with RBW if
F3 or cirrhosis

12 wk with RBW or
24 wk with RBWV if
F3 or cirrhosis
12 wk with RBY or

24 whk with RBW if
F3 or cirrhosis

MNo

No

12 wk with RBY or
24 whk with RBW if
F3 or cirrhosis
12 wk with RBV or
24 whk with RBW if
F3 or cirrhosis

Mo

Mo

12 wk with RBW or 24

whk with RBW if F3 or

cirrhosis

No

Mo

No

MNo

Mo

Mo

No

MNo

12 wk with RBW
or 24 wk with
RBV if F3 or
cirrhosis

MNo

Mo

No

MNo

Mo

Mo

Mo

12 wk with RBW
or 24 wk with
RBW if F3 or
cirrhosis

Mo

12 wk with RBW
or 24 wk with
RBWV if F3 or
cirrhosis

MNo

Mo

12 wk with RBYW
or 24 wk with
RBW if F3 or

cirrhosis

Mo
12 wk with RBW
or 24 wk with
RBWV if F3 or

cirrhosis

MNo

Mo

12 wk with RBW

12 wk with RBWV or
24 wik with RBWY if
F3 or cirrhosis

12 weeks with
RBY or 24 weeks
with RBVW if F3 or

cirrhosis

12 wk with RBV or
24 wk with RBWV if
F3 or cirrhosis

12 wk with RBWV or
24 wk with RBWV if
F3 or cirrhosis

12 wk with RBWV or
24 wk with RBW if
F3 or cirrhosis

No

12 wk with RBWV or
24 wk with RBW if
F3 or cirrhosis

No

12 wk with RBV or
24 wk with RBW if
F3 or cirrhosis
12 wk with RBWY or
24 wk with RBY if
F3 or cirrhosis

Failed treatment

Genotype

Sofosbuvir and
ledipaswvir

Ritonavir-boosted

partaprewvir,

Ritonavir-boosted
paritaprevir, and

Sofosbuvir and
simeprewvir

Sofosbuvir and daclatasvir

ombitasvir and
dasabuwvir

ombitaswvir

Sofosbuvir and
daclataswir

or

Sofosbuwvir and
ledipaswir

Ritonavir-boosted
paritaprewir,
ombitasvir and
dasabuvir

Ritonavir-boosted
paritaprewvir and
ombitaswvir

Genotype 1

Genotype 2
or 3

Genotype 4

Mo

Mo

Mo

12 wk with RBY or

Genotype 5
or 6

24 whk with RBW if

F3 or cirhosis

12 wk with RBWV or

Genotype 1

24 wk with RBW if

F3 or cirrhosis

12 wk with RBW or

Genotype 4

24 wk with RBW if

F3 or cirhosis

Mo

Mo

Mo

Mo

Mo

Mo

12 wk with RBW
or 24 wk with
RBY if F3 or

cirrhosis

Mo

Mo Mo

12 wk with RBW
or 24 wk with
RBV if F3 or

cirrhosis

Mo

Mo No
12 whk with RBW
or 24 wk with
RBV if F3 or
cimhosis
12 whk with RBW
or 24 wk with
RBVW if F3 or
cirrhosis

Mo

MNo

Mo

12 wk with RBV or 24 wk
with RBY if F3 or cirrhosis

Mo

12 wk with RBV or 24 wk
with RBW if F3 or cirrhosis

12 wk with RBV or 24 wk
with RBY if F3 or cirrhosis

12 wk with RBV or 24 wk
with RBW if F3 or cirrhosis




interactions between

Table 4A. Drug-drug
HCV DAAs and HIV antiretrovirals.

SIM, simeprevir; DCV, daclatasvir; SOF, sofosbuvir; SOF/LDV,

SIM

DCW

SOF

SOF/
LDV

3D

Entry/
Integrase

NRTIs

NNRTIs

Protease inhibitors

inhibitors

Abacavir
Didanosine
Emtricitabine
Lamivudine
Stavudine
Tenofovir
Zidovudine
Efavirenz
Etravirine
Nevirapine
Rilpivirine
Atazanavir, ataza-
navir/ritonavir

Darunavir/ritonavir;
darunavir/cobicistat

Fosamprenavir
Lopinawvir
Saquinavir
Dolutegravir
Elvitegravir/cokbi-
cistat

Maraviroc
Raltegrawvir

sofosbuvir plus ledipasvir; 3D, ritonavir-boosted paritaprevir,
plus ombitasvir and dasabuvir.

“Known or anticipated increase in tenofovir concentrations with
boosted regimens and with efavirenz and rilpivirine when given
sofosbuvir plus ledipasvir: caution and frequent renal monitorin
needed.

Colour legend. Green: No clinically significant interaction
expected. Amber: Potential interaction which may require a
dosage adjustment, altered timing of administration or additional
monitoring. Red: These drugs should not be co-administered.



HIV-HCV KOINFEKTE HASTA KHC
TEDAVISI

* HCV monoinfekte hasta ile ayni tedavi yaklasimi
* SOF ile ART ajanlar arasinda etkilesim yok

@ N p

SMP 1i tdv alan
i ¢ Y ‘i‘la SMP i tdv alan 4 N
nerilmez: :
as ?1 .a one € hastada énerilir ATZ/r li ART alan hastada
Cobicistath . )
.. Raltegravir DAC dozu 30mg/giin,
rejimler, Riloiviri
efavirenz, : prlrln EFV li ART alan hastada
delavirdin Maraviroc " ;
cteavirin ’ Enfuvirtide U DAC dozu 90mg/giin
.. Tenofovir 7 \ /
nevirapin, o
. . Emtrisitabin
ritonavir . .
Lamivudin

Qroteaz inh / \ /




